\\‘\“l”/’l’ .
Q\\‘\\\’//’ %, A H A AT
e —— HFFE A
% W3 TESTING
“ /./.E\v\“\ CNAS L3767

R 4

Test Report
45 (Report No.): RTN-UN-1607-025

i A R s T

Sample Name: Li-ion battery

Hom A 5 BTl

Sample Model: BT61
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K FR PRS- b X5 e Rl
Sample name Li-ion battery Test category After testing
L y = Ye 1
FeimAls BT61 TR H 2016-07-22
Sample model Accepted date
o L 3 2
PR 3.85V 15.4Wh WA FA 2016-07-25
Sample specification Test start date
SA=E7 AN I3 4
FERAR (D) i WAL H 2016-08-11
Sample quantity(pcs) Test end date
LA IREEHTREIE R A PR A ]
Consignor Dongguan Amperex Technology Limited
” AR AR AR SE TS LIRS [ Tk VG % 1 5
ZEAL L : :
. West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City, Guangdong
Consignor address : .
Province, P. R. China
pilbeii [F) Z& FBERAL
Manufacturer To entrust unit
]38 Ry s ik R ZEHE A A it
Manufacturer address To entrust unit address
WIAFABEZAF RERRAE: 15°C -25°C; IRBEME: 45%~75%
e environment Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
FEFSM R B/ R A AR
Appearance Silver nylon/Al/PP compound film

PR T5 A0 A

Test method and criterion

BREE CGRTERERIEHmNEIT R FARET I »
ST/SG/AC.10/11 Rev5, amend 2, 38.3
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3

W3 H
Test items

A R WREh dhiis AMESERS BTE. WEFHL SE0h
Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge

UK, ZAEMFEREGE CRTERYIEH A AR ER M

W24 ST/SG/AC.10/11 Rev5, amend 2, 38.3 KRk IR
Corclusion The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3
WK R - - ﬁ
Testers iﬁ'&}olé_&ll % ‘? Zﬂ/gg /2
CTEUPNA
Compiler % (6.§.1V . \\\
% » AR ATIOA A
Checker 006-3u12 [ WiRde 22\
S ) f})on%guan Amperex _ |
?/r {/‘f ?fa s o 0/ q% 1)~ Techtielogy Limited/Test Center
it sk BRI G X
Approval Cai Jingling: Technical Director &

FRAETR: HDFEE

Guo Jiali: Center Director
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T fbitiid B i e
Sample description and description
i 75 R
Sample name R Model BTé61
BERE FRAR R
Rated capacity 4000mAh Nominal voltage Sy
FLtL 4K 2 41 4
Battery chemical composition IR &
WA R AR BRI RALE A IMEHET O (0.2C CC to 4.4, then CV 10 0,02C )
Test charge program
DU R R 7

Test using a program

15 B 38 P AL B LA TR B A B L LR (0.2C DC 10 3.0V )

DAAE a5

Test sample image

& 1: B

Figure 1: positive

B 2: RE

Figure 2: negative

B 3: ARiR
Figure 3: Logo
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| . i) 3 ALy é?!r = N
J_‘?“FS{‘ Ylﬂulﬁl)ﬁ H z% 1%(&2*%1%(&%3‘)&‘5‘ mﬂﬁ%% m@i%?ﬁ %:EE
No Niatne 6f fest Standard requirement or the clause Test It Test
’ number of standard estrest conclusion RO
BAE CRTFEREEmEINE KRR
= N
1 i BEARA kR M 1R% T1;, UN Manual of Test and JLRR 1 GLi /
Altitude simulation Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 1 Passed
Test 1
3 BRAE «RFERSYBHNERT R
2 i B IR FREF M 33 T2; UN Manual of Test and LI 2 GLi /
Thermal Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 2 Passed
Test 2
o A E «RFERSEHMERTS R
3 &5l FRHEF Y REE T3; UN Manual of Test and i Fﬁi’% 3 i /
Vibration Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 3 Passed
Test 3
: BRAE «RTFAERJEHIENE R
4 { FIJT:E‘ FrdeF Ay R8 T4; UN Manual of Test and IJ'_L Mﬂ-i‘é ;. ﬁ% /
Shock Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 4 Passed
Test 4
AR BRAE CRTER R PB I N T RE A
s Bsdtarmal FFEEFEM» 3% T5; UN Manual of Test and JLFiR 5 i /
| . . Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 5 Passed
short-circuit Test 5
A E «RTFERSmEER KK
4 Bt Fe A ol ARHEFME» R5% T6; UN Manual of Test and LI 6 A J
Crush/[mpact ?ritegia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 6 Passed
est
. BRAE «RTFEREyEmEEs R
7 i RETEH FRUEFE M R T7; UN Manual of Test and Pt 7 G /
Overcharge Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 7 Passed
Test 7
BAE GETFRERYIBMENLS R
8 SR T L FRUETFAE R5E T8; UN Manual of Test and DL F % 8 GLiis /
Forced discharge %ritegia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 8 Passed
est
ks 5
/
Test items
R4
- S “
Sy AIRAE L N / Post /
! ame
Subcontracted test condition FELEE code
Subcontracted
Laboratory iy hE : HLIE /
Address Tel.
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#4541 Report No.: RTN-UN-1607-025 Page 4/11
e i WHRTTE 477 TR AL
No. Name of test items Altitude simulation
- Kefothzs | WWIKAET Before test WA JE After test R T{'Jj:‘lf‘lg fﬂi
SampleNo. | SenP'® "iuiu i | FHE | AR | JBE | S | OOV | Tes
m@ | UM | m@ | UMV L, o[ el
029 ﬁf?ﬁ?% 53.7055 | 4356 | 537048 |  4.344 0.00% | 99.72% | O
ST ﬁ%gri?% 537488 | 4357 | 537478 | 4343 000% | 99.68% | O
S ﬁ%gg;% 538882 | 4356 | 538877 | 4343 0.00% | 99.70% | O
S ﬁi";ﬁfﬁ 540620 | 4357 | 540620 | 4.344 0.00% | 99.70% | O
ey ﬁ%&éﬁ?% 535697 | 4355 | 53.5685 | 4.343 0.00% | 99.72% | O
SOV ﬁf’gi?% 542001 | 4363 | 541990 | 4351 0.00% | 99.72% | O
1<T00(;)018091:1(;<I>gg29 ﬁf’g@?% 54.0817 4.355 54.0800 4.342 0.00% 99.70% 0
KT()O(?01807I:1(1)\?§829 ﬁ@g?% 54.0543 4.357 54.0512 4.344 0.01% 99.70% 0
KTOO(;)01701121(I)\?§829 ﬁ@?ﬁiﬁy‘% 53.7365 4.356 53.7339 4343 0.00% 99.70% 0
KTOOS)(}&I&?\(I%(?” @EEE?E& 54.1846 4355 54.1828 4342 0.00% 99.70% 0
PT=EH

B LR V-HESG Dk R F-iek; O-JeiltiR, JoHES, Jofik, TR, ToRX.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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P . WK B 475 LRI
No. Name of test items Thermal test
% e Kotk | DUART Before test WiRE Aftertest | ey | DRBE NS
Sample : Mass loss Residual HiR
Sample No. status HMRE | FFREE | BlRE | FEEE (%) ocv Test
m; (g) Ui (V) m;(g) U, (V) (%) result
KT0010L002629 | Hikse&Ih
000924N00 15}{;;? 53.7048 4.344 53.7042 4.266 0.00% 98.20% 0
KT0010L002629 | HK5ELEFH
000914N00 ﬁ:&gy 53.7478 4.343 53.7467 4.263 0.00% 98.16% 0
KT0010L002629 | HksE&IEH
000614N00 lc})llc gueléy 53.8877 4343 53.8869 4265 0.00% 98.20% 0
char;
KT0010L002629 | HiksE&TEH
000944N00 ‘SK;Q;’? 54.0620 4.344 54.0624 4.265 0.00% 98.18% 0
KT0010L002629 | HKEEFH
000654N00 lcgc fuléy 53.5685 4.343 53.5676 4267 0.00% 98.25% o)
charge:
KT0010L002629 | EiksE£Ith
000604N00 ]cly;: fu](ljy 54.1990 4.351 54.1981 4272 0.00% 98.18% 0
charge
KT0010L002629 | HXsEEIEH
000894N00 1clyc ful(ljy 54.0800 4.342 54.0798 4264 0.00% 98.20% 1)
charge:
KT0010L002629 | HKE2TTH
000874N00 lclyc fulcliy 54.0512 4.344 54.0505 4.266 0.00% 98.20% 0)
charge:
KT0010L002629 | HiksE&TTH
000714N00 1chIC ful(liy 53.7339 4.343 53.7330 4.264 0.00% 98.18% 0
charge:
KT0010L002629 | HiksE2TTH
000864N00 lclyc fulcliy 54.1828 4.342 54.1813 4263 0.00% 98.18% 0
charge:
PTFZEH

W LR V-G DR RS PRk O-Joiltim, JoHES, Fofeik, TR, JoRX.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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5 . IR B 4 Rzh
No. Name of test items Vibration
B FE TR A X HT Before test MR JE After test R B4R T4 mE | Wik
Sample - Miss ] Residual LEHEL
Sample No. st i RE | FREE | miRE | FRRE a(sosA) )oss oCV g
m; (g) U (V) m;(g) U, (V) (%) result
KT0010L002629 | HiksE&7H
000924N00 13;22? 53.7042 4.266 53.7038 4.265 0.00% 99.98% o)
KT0010L002629 | HKsE&TH
000914N00 lgz;ggéy 53.7467 4.263 53.7456 4261 0.00% 99.95% 0
KT0010L002629 | Hikse&3th
000614N00 13;22? 53.8869 4.265 53.8864 4264 0.00% 99.98% o)
KT0010L002629 | HK5EZTEH
000944N00 ‘EK;Q;‘? 54.0624 4.265 54.0610 4.264 0.00% 99.98% ')
KT0010L002629 | kgL
000654N00 1? fulclly 53.5676 4.267 53.5671 4.266 0.00% 99.98% 0
charge:
KT0010L002629 | HKsEEIEH
000604N00 I:::])]/c ful(ljy 54.1981 4272 54.1969 419971 0.00% 99.98% o)
arge
KT0010L002629 | HK5EEIEH
000894N00 1cgc ful(ljy 54.0798 4.264 54.0801 4262 0.00% 99.95% 0
charge:
KT0010L002629 | HKsE&ITH
000874N00 1clyc ful(liy 54.0505 4.266 54.0511 4.265 0.00% 99.98% 0
charge:
KT0010L002629 | HiKsEEIH
000714N00 1cgc ful!{y 53.7330 4.264 53.7340 4262 0.00% 99.95% 0
charge:
KT0010L002629 | HiKELETTH
000864N00 1c1yc ful(ljy 54.1813 4263 54.1827 4262 0.00% 99.98% 0
charge:
PTFEH

Yo LINR; V-HES Dk R-IEZY; F-Rk; O-FikiE, JoHER, JTofigdk, FTomiR, XK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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=2 4 R H 44 75 i
No. Name of test items Shock
S FE RS A A7 Before test MR 5 After test R FRWE | WK
s Sample Mo Residual gL
2 9 ass loss -
Sample No. diatns L RE | FREE | BilRE | FFREE (%) OOCV Test
m; (g) U (V) m; (g) U (V) (%) result
KT0010L002629 | HKsE&IEH
leye fully 53.7038 4265 53.7034 4264 0.00% 99.98% 0
000924N00 b
KT0010L002629 | HKFEEIH
s Loy fully 53.7456 4261 53.7445 4260 0.00% 99.98% e}
charge:
KT0010L00 HIRER T
00101002628 | S1e il 53.8864 4264 53.8859 4.263 0.00% 99.98% o)
000614N00 e
KT HIRFEETH
00(?019%%)5329 e flly 54.0610 4.264 54.0596 4.263 0.00% 99.98% 0
charge:
KT00 BIKSEETH
(?00160;(;\(1%829 16§a folly 53.5671 4266 53.5666 4.265 0.00% 99.98% 0
charged
B LT
Kng&:&%&gzg leye fully 54.1969 4271 54.1957 4270 0.00% 99.98% e}
charged
BRI
KIOO1OLLIEE22 loye fully 54.0801 4262 54.0804 4262 0.00% 100.00% 0
000894N00 e
BT
O oos2? | Mieyeray | 54.0511 4265 | 540517 | 4264 0.00% | 99.98% | O
charged
B RTEH
KIo0a62 | Dioenay | 537340 | 4262 | 537350 | 4261 0.00% | 99.98% | O
charged
BE LT
KT(?(?OI&%&?” oy fully | 54.1827 4262 54.1841 4.260 0.00% 99.95% 0
charged
PT=EH

Yo LAME; V-HES Dk R-EZY; F-RA O-Filbie, FoHES, Jofffk, oW, JoEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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75 5 W5 H B HR AR LI
No. Name of test items External short circuit
A i 2D e e VL
= HOR A S 4k o
GlEE e AR Max. External Temperature Wik R #ik
Sample No. Sample status (C) Test result Remark
KT0010L002629 HRELTH 544 o) /
000924N00 lcyc fully charged :
KTO0010L002629 kLR 548 0 /
000914N00 leyc fully charged :
KT0010L002629 Bk LeTHR 54.8 e} /
000614N00 Icyc fully charged :
KT0010L002629 HIRGETH 54.1 0] /
000944N00 leyc fully charged :
KT0010L002629 HIKTEETH 53.6 ) /
000654N00 leye fully charged :
KTO0010L002629 BIRseL T 550 0 /
000604N00 Icyc fully charged ’
KTO0010L002629 HIRELETH 5575 e} /
000894N00 1cyc fully charged ’
KTO0010L002629 HIRGETE 55.1 O /!
000874N00 lcyc fully charged ’
KT0010L002629 BRI 54.6 0 /
000714N00 leyc fully charged :
KT0010L002629 HIkELRHh 54.4 0 /
000864N00 1cyc fully charged ’
UT=EH

¥ Dk R-EZY; F-iRk; O-Fofifik, o, FiEk.
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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e 6 R B 275 BE
No. Name of test items Crush
‘ Ao i 2R T B e ML s w
0215CA550312 ﬁ*@;ﬁ"ﬁfﬁw 233 0 /
0215CA530125 ljifjﬁﬁfifw 23.3 0 /
0215CA550519 ﬁ”goig’g"fﬁw 23.1 o) /
0215CA520052 &iﬁ;ﬁﬁﬁiﬁw 23.0 o) /
0215CA520287 lifféﬁfﬁifw 23.1 0 i
PIF=EH

Y D-ipdk; F-RA; O-Tffk, Jok K.
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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e ; WikSlE &R | s
No. Name of test items Overcharge

eI TR MRS WAL H gan
Sample No. Sample status Test result Remark

KTO0010L002629 HRELRE o /
000784N00 lcyc fully charged

KTO0010L002629 HiRseL T 0 /
000684N00 leyc fully charged

KT0010L002629 HIRGETHE o) /
000514N00 lcyc fully charged

KTO0010L002629 BHIXRTETH 0) /
000574N00 lcyc fully charged

KT0010L002629 50 IRFBLTTHL 0 /
000794N00 50cyc fully charged

KT0010L002629 50 IKSERFEH e) f
000834N00 50cyc fully charged

KT0010L002629 50 RSELFEH e} /
000664N00 50cyc fully charged

KT0010L002629 50 IRFBAETFTHL 0 /
000734N00 50cyc fully charged

PTEH
¥ DfRfk; FRA; O-Jofifk, oK.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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P55 g WL H 4 Fr S5 T T
No. Name of test items Forced discharge
FESTY TR T AIRZS DR 25 5 #E
Sample No. Sample status Test result Remark
0215C6700209 ]cfjﬁfiﬁifge ; 0 /
0215CA520215 1cff7§§i’§fge ; o) /
0215CA520247 1ij§§’°§’z‘ﬁi€ ; 0 /
0215CA520651 lcfgfl";ﬁﬁﬁ’ﬁz%ge ] 0 /
0215CA520454 lcfgﬁfﬁﬁfge ; o) /
0215CA520652 lcfgﬁfiﬁfge ; o) /
0215CA520159 1cf§§§i’i§ge ; 0 /
0215CA550538 mfjﬁ“’i’ﬁge ; o) /
0215CA550101 mfgﬁiﬁﬁge ; 0 /
0215CA520207 1cy?§§§i§§ge ; 0 /
0215CA520518 | ;f fifl(ly%fsﬁfge ; 0 /
0215CAS20177 | (% f’fly%f.s’zﬁfge ; 0 /
0215CA515189 Soyscof’ﬁly%ﬁfﬁfge ; o) i
0215CAS20373 | %0 PCEENE 0 /
0215CA520086 | . fi’l‘ly%ﬁfﬁfge ; 0 /
0215CAS15616 | ysffffly%ﬁ’zﬁfge ; 0 /
0215CA520103 | ;fﬁi’ﬁfﬁfge ; 0 /
0215CA520428 | % jj}fﬁﬁf@ ; 0 /
0215CA520646 | ysff*j}l’jﬁﬁzied 0 /
0215CA520587 | % ffﬁy%fﬁfge ; 0 /
¥ DfRik; F-Rk; O-Tofi#k, ok

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement

L Al b oA S A B TR R o
The test report is invalid if not affixed the official seal of the laboratory to it.
2. A A R TE R

The test report is invalid if it is blotted out.

3. IAMEZRFTRAEE R, DO FTIEAE AR
The conclusion of the consignation test is only valid for the provided sample.
4. BRRERGA TS S HWE A, AR
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

FRSEHTREVERIEA PR w] IR

Dong guan Amperex Technology Limited Test Center

idik: T ARE AR SETAR LIRS E Tk Pe g 1 %

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

HL 3% Tel. : +86-0769-88989149

B E Fax.: +86-0769-889894383

3k Website : www.atlbattery.com

/



